o o Lo ookl o Lok oo oo PO bo s BO r~
Do Oh B OO oo — S oo 3o o

VAN

AG9823FP

NO. DESCRIPTION NO. | DESCRIPTION
1 STATOR 30 | END COVER
2 AIR DEFLECTOR 31 WASHER 5
3 BEARING BUSHING 32 | SELF-TAPPING SREWM5X15
4 WASHER 26 33 | HEX SCREW M8*30
5 BEARING 6000-2RS 34 | SPRING WASHER 8
6 DUST COVER 35 | WASHER 8
7 ARMATURE 36 | NUT M8
8 BEARING PLATE 18 37 | WHEEL GUARD
9 BEARING 6301-2RS 38 INNER FLANGE
10 WASHER 37 39 | GRINDING DISK
11 WOOL WASHER 18.5*33 40 | OUTER FLANGE
12 WASHER 18.5*33 41 SCREW ST4.8*75
13 PINION GEAR 42 | HOUSING
14 NUT M10 43 | LABEL
15 GEAR CASE 44 | BRUSH HOLDER
16 BUTTON 45 | SPRING
17 SPRING 46 | SCREW ST4.2*16
18 RETAINING RING 7 47 | CARBON BRUSH
19 SPRING WASHER 5 48 | BRUSH CAP
20 SELF-TAPPING SREWM5X12 49 | CAPACITANCE
21 SCREW ST4.8*35 50 | SCREW ST4.2*13
22 ASSISTANT HANDLE 51 CORD CLIP
= 23 BEARING 6000-27 53 | CORD
- 24 BEVEL GEAR 54 | CORD HOLDER
- 25 AXLE 55 | SWITCH
j‘; =N 26 SCREW M5*10 57 | SCREW ST3.5X16
- 27 BEARING PLATE 33 58 | SOFT START PCB
= o 28 BEARING 6302-2RS 888 | HANDLE ASSEMBLE
29 WOOL WASHER 20*35

ST20120720

=~
=N
=~
=y
o
=
n
—

—_ @g ;2—“’




